Betriebsanleitung Gebruiksaanwijzing

User manual Brugervejledning
Mode d‘emploi Bruksanvisning
Istruzioni per l‘'uso Navod k pouziti
Instrucciones de uso Instrukcja obstugi
Art. 59508

TV-Pésentationsstander Pro (Grofe L) TV presentatestandaard Pro (maat L)
TV Presentation Stand Pro (Size L) TV-prasentationsstativ Pro (storrelse L)
Support de Présentation TV Pro (Taille L) TV-presentationsstativ Pro (storlek L)

Supporto per presentazione TV Pro (taglia L) Stojan na prezentaci TV Pro (velikost L)
Soporte de presentacion de TV Pro (tamafio L) Stojak do prezentacji Pro (rozmiar L)




1x

1x

1x

2x

2x

2x

1x

1x

1x

1x

1x

1x

6x

2x

2x

2x

4x

2x

2x

4x

1x

1x

1x

=]

)

s

=l o

(A)

Tab. 1

(8)

©

(D)

(E)

(F)

(G)

H)

(U]

()

(K)

L

(M)

(N)
(0)
(P)

Q)

(R)
S)
m
(G

V)

w)




M

(M-A) Do 4x
(M-B) i 4x
(M-C) i 4x
(M-D) @ﬁﬁmﬁm 4x
(M-E) o ax
(M-F) @ 4x
(M-G) @ 8x
(M-H) @:) 8x
Tab. 2
/e




(== =1
Position 1
T‘:'L:] [ |5 | s s o 5
-
% /\
= — ’ @{/
=- - o I ooeco"
83—
1
L:I] - lT |I oecool.l

Position 1




Fig. 2




Fig. 5

_______________________




Fig. 6

£

g

Fig. 7




Fig. 8

g

Too long Too short

g B X

Fig. 9

VESA 600
VESA 500
VESA 400
VESA 300
VESA 200

) ﬂlnE[SA 1i0 !
— — N

IIIIIIIIIIIIIIIIIIIIII




Fig. 10

Fig. 11




1 Sicherheitshinweise
Die Betriebsanleitung ist Bestandteil des Produktes und enthélt wichtige Hinweise
zum korrekten Gebrauch.

+ Lesen Sie die Betriebsanleitung vollstandig und sorgfaltig vor Gebrauch.
Die Betriebsanleitung muss bei Unsicherheiten und Weitergabe des Produktes
verfiigbar sein.
Bewahren Sie die Betriebsanleitung auf.
Modifizieren Sie Produkt und Zubehdr nicht.
Benutzen Sie Produkt, Produktteile und Zubehdr nur in einwandfreiem Zustand.
Wenden Sie sich bei Fragen, Defekten, mechanischen Beschadigungen, Sto-
rungen und anderen nicht durch die Begleitdokumentation behebbaren Proble-
men, an Handler oder Hersteller.
Nicht fiir Kinder und Personen mit physisch und/oder psychisch eingeschrénkten
Féhigkeiten geeignet.

+ Sichern Sie Verpackung, Kleinteile und Ddmmmaterial gegen unbeabsichtig-
te Benutzung.
Montage, Demontage, Pflege, Lagerung, Transport und Entsorgung diirfen nur
von Endverbrauchern und Benutzern mit mechanischen Grundkenntnissen
durchgefiihrt werden.
Lassen Sie Wartungs- und Reparaturarbeiten nur von Fachpersonal durchfiihren.
Vermeiden Sie extreme Belastungen wie Hitze und Kélte, N&sse und direkte
Sonneneinstrahlung, Mikrowellen, sowie Vibrationen und mechanischen Druck.
Platzieren, installieren und transportieren Sie das Produkt, Produktteile und
Zubehdr sicher.
Sichern Sie sich und den Arbeitsort bei Arbeiten mit Lasten und lassen Sie
sich von einer zweiten Person helfen.
Montieren Sie das Produkt nicht an Stellen mit direkter Sonneneinstrahlung
bzw. starkem Licht.
Dies fordert das Ermiiden der Augen!

+ Achten Sie wahrend des Gebrauchs auf die Beweglichkeit des Produktes.
Bewegliche Produktteile kénnen Gliedmal3en einklemmen oder quetschen.

+ Lassen Sie um Quell- und Ausgabegeréte sowie um Schwenk- und Neigebe-

reich ausreichend Platz fiir gute Beliiftung und Beweglichkeit.

+ Vergleichen Sie die technischen Daten aller verwendeten Produkte.
Diese miissen (bereinstimmen oder im angegebenen Bereich liegen.
Die tragenden Oberflachen miissen das Gewicht der Halterung und der daran be-
festigten Geréte sicher aushalten kénnen.

« Verwenden Sie nur die mitgelieferten Einbauschrauben.

+ Ziehen sie die Schrauben nicht zu fest an.

Gewinde kdnnen beschédigt werden.

2 Beschreibung und Funktion

2.1 Produkt

Das Produkt ist ein mobiler Présentationssténder zur Befestigung von Fernsehge-
raten oder Bildschirmen bis 50 kg.

2.2 Lieferumfang
Siehe Tab. 1.

o Stander (A) o M8x60 (Q)
o FuRteil vorne links (B) o M8x12 (R)
o FuBteil vorne rechts (C) o M5x8 (S

(S)
o Unterlegscheibe D8 (T)
o Maulschliissel (U)
o Inbusschliissel 5 mm (V)
o Inbusschliissel 8 mm (W)
o M5x14 (M-A)
o M6x14 (M-B)
o M6x30 (M-C)
o M8x30 (M-D)
o M8x50 (M-E)
o Unterlegscheibe D5-D8 (M-F)
o Abstandhalter @15x@8x5 (M-G)
o Abstandhalter @15x@8x15 (M-H)
o Betriebsanleitung

o FuRteil hinten (D)

o Rollen (E)

o Rollen mit Bremse (F)

o Monitorhalterung (G)

o Montageschiene rechts (H)
o Montageschiene links (I)

o Stander fiir Obere Ablagefléche (J)
o Obere Ablageflache (K)

o Untere Ablageflache (L)

o Abdeckung (M)

o Lochabdeckung (N)

o M10x35 (0)

o M6x35 (P)

2.3 Bendtigtes Werkzeug
Siehe Tab. 2.
o Kreuzschlitzschraubendreher (1)

2.4 Technische Daten

Artikel 59508
Bildschirm-GroRe 94 -178 cm (37 - 70%)
Belastbarkeit Monitorhalterung 50 kg
Belastbarkeit Ablageflachen 5kg

Abstand der Gewindeldcher nach
VESA-Norm (vertikal x horizontal)
Abmessungen (Breite x Tiefe x
max. Hohe) / Gewicht

100x100, 200x100 200x200, 300x200, 300x300,
400x200,400x300,400x400,600x400

871 x 678 x 1966 mm/ 10,7 kg

[ Neigungsbereich [ 12° ~ 45° |

3 BestimmungsgeméBer Gebrauch
Eine andere als in Kapitel ,Beschreibung und Funktion* bzw. in den
,Sicherheitshinweisen” beschriebene Verwendung ist nicht gestattet.
Dieses Produkt darf nur in trockenen Innenrdumen benutzt werden.
Das Nichtbeachten und Nichteinhalten dieser Bestimmungen und der
Sicherheitshinweise kann zu schweren Unfallen, Personen- und Sachschaden
fiihren.

4 Vorbereitung

+ Kontrollieren Sie den Lieferumfang auf Vollstandigkeit und Unversehrtheit.

5 Montage
5.1 Stander ausfahren und sichern
Siehe Fig 1.

Driicken Sie auf den Sicherungsstift und ziehen Sie den Stander auseinander, bis
Position 1 erreicht ist.

5.2 FuBteile am Stander befestigen
Siehe Fig. 2 und Fig. 3.

5.3 Rollen montieren und sichern

Siehe Fig. 4.

Sichern Sie die Rollen mit den Bremsen, um plétzliche Bewegungen wéhrend der
Montage zu vermeiden.

5.4 Monitorhalterung am Stander befestigen
Siehe Fig. 5.

5.5 Ablageflichen montieren
Siehe Fig. 6 und Fig. 7.

5.6 Montageschienen am Bildschirm befestigen
Siehe Fig. 8.

5.7 Montageschienen einhdngen und sichern
Siehe Fig. 9.
Dieser Arbeitsschritt muss von 2 Personen ausgefiihrt werden!

5.8 Kabel durch den Stander fiihren
Siehe Fig. 10.

5.9 Neigungswinkel einstellen
Siehe Fig. 11.

6  Wartung, Pflege, Lagerung und Transport

+ Lassen Sie Wartungs-und Reparaturarbeiten nur von Fachpersonal durchfiihren.

+ Schitzen Sie die Gelenke vor Schmutz und schmieren Sie diese regelmaRig

mit leichtem Maschinendl.

+ Verwenden Sie nur ein trockenes und weiches Tuch zum Reinigen.

Gehen Sie beim Reinigen vorsichtig vor, um Kratzer zu vermeiden. Bei starker
Verschmutzung kann das Reinigungstuch leicht mit Wasser angefeuchtet werden.

+ Verwenden Sie keine Reinigungsmittel und Chemikalien.

+ Kontrollieren Sie regelmaRig den festen Sitz des Produktes und der Schrauben.
Befestigungsbhohrungen kénnen sichtbar bleiben, wenn das Produkt demontiert
wird. Nach langerem Gebrauch kann ein Fleck auf dem Untergrund zuriickbleiben.

+ Lagern Sie das Produkt bei langerem Nichtgebrauch fiir Kinder unzugénglich

und in trockener und staubgeschiitzter Umgebung.

+ Heben Sie die Originalverpackung auf und verwenden Sie diese fiir den

Transport.

7  Entsorgungshinweise

Dieses Produkt gehdrt nicht in den Hausmiill. Geben Sie es am Ende seiner Le-
bensdauer an den Hersteller, die Verkaufsstelle oder an dafir eingerichtete, of-
fentliche Sammelstellen kostenlos zuriick. Einzelheiten zur Entsorgung regelt das
jeweilige Landesrecht. Wertstoffe werden dem Recyclingkreislauf zugefiihrt, um
daraus neue Rohstoffe zu gewinnen. Folgende Wertstoffe werden in kommunalen
Sammelstellen gesammelt: Altglas, Kunststoffe, Altmetalle, Bleche uvm. Mit dieser
Art der Verwertung von Altgeraten leisten Sie einen wichtigen Beitrag zum Schutz
unserer Umwelt.

8 Garantie
Detaillierte Garantiebedingungen auf finden sie unter www.mygoobay.com.

9  Verwendete Symbole
IEC 60417- 5957 | ﬁ |

Nur zur Verwendung im Innenbereich




1 Safety instructions
The user manual is part of the product and contains important information for cor-
rect use.

+ Read the user manual completely and carefully before use.
The user manual must be available for uncertainties and passing the product.

+ Keep this user manual.

+ Do not modify product and accessories.

« Use product, product parts and accessories only in perfect condition.

* In case of questions, defects, mechanical damage, trouble and other prob-

lems, non-recoverable by the documentation, contact your dealer or producer.

Not suitable for children and persons with physically and/or mentally limited ab-
ilities.

« Secure packaging, small parts and insulation against accidental use.

* Mounting, dismounting, care, storage, transport and disposal may only be car-
ried out by users with basic mechanical knowledge.
Have maintenance and repair work carried out by qualified personnel only.
Avoid stresses such as heat and cold, moisture and direct sunlight vibration
and mechanical pressure.
Place, install and transport product, product parts and accessories in a safe

way.
When working with burdens, secure yourself and the working place, let a se-
cond person help you.

+ Do not install the product to places with direct sunlight or bright light.
This contributes to eye fatigue.

« Do not hold limbs between shear parts during use.
Moving product parts can pinch or squeeze limbs.

« Keep enough space around product and to the whole system to ensure proper

ventilation and mobility.

+ Compare the specifications of all products used.

The specifications of all used products must match or be within the specified ran-

ge.
The supporting surfaces must be able to safely withstand the weight of the mount
and the equipment attached to it.

+ Use the mounting screws provided.

* Do not over-tighten the screws.
Threads can be damaged.

2 Description and Function

2.1  Product

The product is a mobile presentation stand for mounting TV sets or screens weig-
hing up to 50 kg.

2.2 Scope of Delivery

See Tab. 1.
o Stand (A) o M8x60 (Q)
o Foot piece front left (B) o M8x12 (R)
o Foot piece front right (C) o M5x8 (S)
o Foot piece back (D) o Washer D8 (T)

o Wheels (E)

o Wheels with brakes (F)
o Monitor mount (G)

o Mounting rail right (H)
o Mounting rail left (I)

o Stand for upper shelf (J)
o Upper shelf (K)

o Lower shelf (L)

o Cover (M)

o Hole cover (N)

o M10x35 (0)

o M6x35 (P)

2.3 Required Tools
See Tab. 2.
o Philips screwdriver (1)

2.4 Specifications

o Spanner (U)

o Allen key 5 mm (V)

o Allen key 8 mm (W)

o M5x14 (M-A)

o Méx14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Washer D5-D8 (M-F)

o Spacer @15x@8x5 (M-G)
o Spacer @15x@8x15 (M-H)
o User Manual

3 Intended Use
We do not permit using the device in other ways like described in
ﬁ chapter ,Description and Function® or in the ,Safety Instructions®. Use
the product only in dry interior rooms. Not attending to these
regulations and safety instructions might cause fatal accidents, injuries, and
damages to persons and property.

4  Preparation
+ Check the scope of delivery for completeness and integrity.

5 Mounting
5.1 Extending and securing the stand
See Fig 1

Press the'locking pin and pull the stand apart until position 1 is reached.

5.2 Attaching the foot piece to the stand
See Fig. 2 und Fig. 3.

5.3 Mounting and securing the wheels
See Fig. 4.
Secure the wheels with the brakes to avoid sudden movements during assembly.

5.4 Attaching the monitor mount to the stand
See Fig. 5.

5.5 Attaching the shelves
See Fig. 6 and Fig. 7.

5.6 Attaching the mounting rails to screen
See Fig. 8.

5.7 Installing and securing the mounting rails
See Fig. 9.
This step must be carried out by 2 people!

5.8 Routing the cable through the stand
See Fig. 10.

5.9 Adjusting the angle of inclination
See Fig. 11.

6  Maintenance, Care, Storage and Transport

+ Let maintenance and repair work only be carried out by qualified personnel.

+ Protect the joints from dirt and grease them regularly with light machine oil.

+ Only use a dry and soft cloth for cleaning.
Use caution when cleaning to avoid scratches. In case of heavy soiling, the clea-
ning cloth can be slightly moistened with water.

+ Do not use detergents or chemicals.

+ Regularly check the tightness of product/screws.
Fixing holes can remain visible when the product is removed. After prolonged use,
a stain may remain on the underground.

« Store the product out the reach of children and in a dry and dust-protected am-

bience when not in use.
+ Keep and use the original packaging for transport.

7  Disposal instructions

This product does not belong into the household waste. At the end of its working
life, give it back to the manufacturer, the sales outlet or established for this pur-
pose, public collection points for free. Details of disposal are regulated by the
respective country's law. Recyclables are into the recycle circuit, in order to gain
new raw materials. The following recyclable materials are collected in municipal
collection: Waste glass, plastics, scrap metal, sheets and much more. With this
type of scrap usage you are making an important contribution to protecting our
environment.

8  Warranty

Detailed warranty conditions on www.mygoobay.com.

9  Symbols used

100x100,200x100200x200, 300x200,
300x300, 400x200,400x300, 400x400,

Distance between threaded holes
according to VESA standard

(vertical x horizontal) 600x400
Dimensions (width x depth x
max. height) / Weight 871 x 678 x 1966 mm / 10.7 kg
Tilt range -12° ~ 45°

Item No. 59508 } ﬁ |
For indoor use onl IEC 60417- 5957
Screen size 94 - 178 cm (37 - 70°) y |
Load capacity monitor mount 50 kg
Load capacity shelves 5kg



1 Consignes de sécurité
Le mode d‘emploi fait partie intégrante du produit et comprend d‘importantes infor-
mations pour une bonne installation et une bonne utilisation.

+ Lisez le mode d‘emploi attentivement et complétement avant de I‘utiliser.

Le mode d‘emploi doit étre disponible & des incertitudes et transfert du produit.

+ Conservez soigneusement ce mode d‘emploi.

+ Ne modifiez pas produit et les accessoires.

« Utilisez le produit, piéces et accessoires des produits uniquement en par-

fait état.

* En cas de questions, les défauts, les dommages mécaniques, des ingérences
et d'autres problémes, non récupérables par la documentation, contactez vo-
tre revendeur ou le producteur.

Non recommandé pour les enfants et les personnes dont les capacités physiques
et/ ou mentaux limités.

« Sécuriser I'emballage, petites piéces et I'isolation contre I'utilisation acciden-
telle.
Le montage, le démontage, I'entretien, le stockage, le transport et I'éliminati-
on ne doivent étre effectués que par des utilisateurs ayant des connaissances
mécaniques de base.
Faites effectuer les travaux d'entretien et de réparation uniquement par du
personnel qualifié.
Eviter des conditions extrémes, telles que la chaleur extréme et froid, I'humidi-
té et de la lumiére directe du soleil, ainsi que microondes, des vibrations et de
la pression mécanique.
Placer, installer et transporter le produit, pieces et accessoires des produits
d‘'une maniére secure.
En cas de manipulation de lourdes charges, il convient d’assurer sa protecti-
on, de protéger le site et de se faire aider par une autre personne.
Ninstallez pas le produit dans un endroit en contact direct avec la lumiére du
soleil ou a la lumiére vive.
Ceci contribue a la fatigue oculaire.

+ Ne gardez pas membres entre parties en cisaillement.
Les piéces mobiles du produit peuvent pincer ou serrer les membres.

+ Gardez un espace suffisant autour du produit et de I'ensemble du systéme

pour assurer une ventilation adéquate et la mobilité.

+ Comparer les caractéristiques techniques de tous les produits utilisés.
Celles-ci doivent correspondre entre elles ou étre comprises dans la plage indi-
quée.

Les surfaces d‘appui doivent pouvoir supporter en toute sécurité le poids du sup-
port et de I'équipement qui y est fixé.

« Utilisez les vis de montage fournies.

« Serrer pas les vis pas trop.

Les fils peuvent étre endommagés.

2 Description et fonction

2.1 Produit

Le produit est un support de présentation mobile permettant de fixer des télévi-
seurs ou des écrans pesant jusqu'a 50 kg.

2.2 Contenu de la livraison

Voir Tab. 1.
o Pied (A) o M8x60 (Q)
o Piece de base avant gauche (B) o M8x12 (R)
o Piéce de base avant droit (C) o M5x8 (S)

o Piéce de base arriére (D)

o Roues (E)

o Roues avec freins (F)

o Support de moniteur (G)

o Rail de montage droit (H)

o Rail de montage gauche (1)

o Support pour I'étagére
supérieure (J)

o Etagere supérieure (K)

o Etagere inférieure (L)

o Couvercle (M)

o Couvercle de trou (N)

o M10x35 (0)

o M6x35 (P)

2.3 Outils requis
Voir Tab. 2.
o Tournevis cruciforme (1)

2.4 Spécifications

o Rondelle D8 (T)

o Clé @ molette (U)

o CléAllen 5 mm (V)

o Clé Allen 8 mm (W)

o M5x14 (M-A)

o M6x14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Rondelle D5-D8 (M-F)

o Entretoise @15x@8x5 (M-G)
o Entretoise @15x@8x15 (M-H)
o Mode d‘emploi

Distance entre les trous filetés selon
la norme VESA (vertical x horizontal)

Dimensions (largeur x profondeur x
hauteur max.) / Poids

Plage d'inclinaison

100x100, 200x100200x200, 300x200, 300x
300, 400x200, 400x300, 400x400, 600x400

871 x 678 x 1966 mm / 10,7 kg
-12° ~ +5°

3 Utilisation prévue
Nous n'autorisons pas I'utilisation du dispositif d'une fagon différente de
ﬁ celle décrite au chapitre ,Description et Fonctions* et ,Consignes de
sécurité”. Utilisez le produit uniquement dans des espaces intérieurs
secs. Ne pas respecter ces instructions de sécurité et points de réglement est
susceptible de provoquer des accidents mortels, blessures et dommages a la
personne et a ses biens.

4  Préparation
+ Vérifiez le contenu de livraison pour |'exhaustivité et l'intégrité.

5 Montage
5.1 Extension et fixation du pied
Voir Fig 1.

Appuyez sur la goupille de verrouillage et écartez le pied jusqu‘a ce que vous at-
teigniez la position 1.

5.2 Fixation du piéce de base au pied
Voir Fig. 2 et Fig. 3.

5.3 Montage et fixation des roues

Voir Fig. 4.

Fixez les roues avec les freins pour éviter les mouvements brusques pendant le
montage.

5.4 Fixation du support de moniteur au pied
Voir Fig. 5.

5.5 Fixation des étageres
Voir Fig. 6 et Fig. 7.

5.6 Fixation des rails de montage a I'‘écran
Voir Fig. 8.

5.7 Installation et fixation des rails de montage
Voir Fig. 9.
Cette étape doit illre effectuee par deux personnes !

5.8 Passage du cable dans le pied
Voir Fig. 10.

5.9 Réglage de I‘angle d‘inclinaison
Voir Fig. 11.

6  Maintenance, Entretien, Stockage et Transport
+ Laissez I'entretien et les travaux de réparation portent uniquement par du per-
sonnel qualifié.
+ Protégez le bras articulé de 'appareil de la saleté et lubrifiez-le réguliérement
avec de I'huile pour machines.
+ Utilisez uniquement un chiffon doux et sec pour le nettoyage.
Nettoyez I'appareil avec précaution afin d’éviter I'apparition de rayures. En cas de
saleté tenace, vous pouvez humidifier légérement votre chiffon avec de l'eau.
+ Ne pas utiliser de détergents et de produits chimiques.
+ Vérifiez régulierement I'étanchéité du produit/du vis.
Les trous de fixation peuvent rester visibles lorsque le produit est retiré. Aprés une
utilisation prolongée, une tache peut rester sur le sous-sol.
+ Stocker le produit hors de portée des enfants et dans un endroit sec et proté-
gé de la poussiere lorsqu'il n‘est pas utilisé.
+ Conservez et utilisez I'emballage d'origine pour le transport.

7 Instructions pour I’élimination

Ce produit ne fait pas partie des déchets ménagers. Donnez-lui 4 la fin de sa du-
rée de vie au fabricant, le point de vente ou créé a cette fin, collection publique
souligne retour gratuitement. Détails élimination réglemente la loi du pays respec-
tif. Recyclables sont recyclés circuit, afin d‘obtenir de nouvelles matiéres premie-
res. Les matiéres recyclables suivantes sont collectées dans la collecte municipa-
le: Les déchets de verre, plastique, ferraille, des feuilles et beaucoup plus. Avec
ce type dutilisation de la ferraille vous faites une contribution importante & la pro-
tection de notre environnement.

Numéro darticle 59508 gonditiggzaeggzntie detaillées sur www.mygoobay.com.
Taille de I'écran 94 -178 cm (37 -70°) .
Capacité de charge du support de 50kg 9  Symboles utilisés
moniteur - .
Capacité de charge des étagéres 5kg Pour usage intérieur uniquement IEC 60417- 5957 | ﬂ |




1 lIstruzioni per la sicurezza
Le instruzioni per I'uso é parte integrante del prodotto e contiene importanti infor-
mazioni per un uso corretto.

* Leggere attentamente e completamente le istruzioni prima dell‘'uso.

Le istruzioni per 'uso essere disponibile per le incertezze e trasferimento del pro-
dotto.

+ Conservare questo istruzioni per |'uso.

« Non modificare prodotti e accessori.

« Utilizzare il prodotto, le parti del prodotto e gli accessori solo in perfette con-
dizioni.

* In caso di domande, difetti, danni meccanici, interferenze e altri problemi, non
recuperabili per la documentazione, rivolgersi al rivenditore o produttore.

Non raccomandato per i bambini e le persone con capacita fisiche e / o mental-
mente limitato.
« Proteggere I'imballaggio, le parti piccole e I'isolamento contro |'uso accidentale.
+ | montaggio, lo smontaggio, la cura, lo stoccaggio, il trasporto e lo smaltimen-
to devono essere eseguiti solo da utenti con conoscenze meccaniche di base.
][:ar eseguire i lavori di manutenzione e riparazione solo da personale quali-
icato.
Evitare condizioni estreme, calore estremo e ispezionata la freddezza, umidi-
ta e luce diretta del sole, cosi come forni a microonde, vibrazioni e pressio-
ne meccanica.
Luogo, installare e trasportare prodotti, parti e accessori prodotti in modo si-
curo.
In caso di lavori in presenza di carichi, mettere in sicurezza la propria persona
e il luogo di lavoro, inoltre farsi aiutare da qualcun altro.
Non eseguire il montaggio in luoghi caratterizzati da un’irradiazione solare di-
retta o un'intensa illuminazione.
In quanto queste condizioni contribuiscono a stancare la vista!

+ Prestare attenzione alla mobilita del prodotto durante 'uso.
Le componenti mobili del prodotto possono serrare o schiacciare gli arti.

« In prossimita dei dispositivi sorgente e di uscita, nonché nell'area di orienta-
mento e inclinazione, lasciare spazio a sufficienza per un'adeguata ventilazio-
ne e per garantire la mobilita.

« Confrontare i dati tecnici di tutti i prodotti utilizzati: tali dati devono corrisponde-
re o rientrare nell'intervallo specificato.

Le specifiche di tutti i prodotti usati devono corrispondere o essere all‘interno del-
la gamma specificata.

Le superfici di supporto devono essere in grado di sopportare in modo sicuro il
peso del supporto e dell‘attrezzatura ad esso collegata.

« Utilizzare esclusivamente le viti di installazione fornite.

« Non stringere le viti troppo stretto.

Le discussioni possono essere danneggiati.

2 Descrizione e Funzione

21 Produtto

Il prodotto € un supporto mobile per presentazioni per montare televisori o scher-
mi fino a 50 kg.

2.2 Contenuto della confezione
Vedi Tab. 1.

o Piedstallo (A) o M6x35 (P)
o Pezzo del piede anteriore o M8x60 (Q)
sinistro (B) o M8x12 (R)
o Pezzo del piede anteriore o M5x8 (S)
destro (C) o Rondella D8 (T)
o Pezzo del piede indietro (D) o Chiave (U)
o Ruote (E) o Chiave a brugola 5 mm (V)

o Ruote con freni (F)

o Supporto del monitor (G)

o Guida di montaggio a destra (H)

o Guida di montaggio a sinistra (I)

o Supporto per il scaffale
superiore (J)

o Scaffale superiore (K)

o Scaffale inferiore (L)

o Coperchio (M)

o Coprifori (N)

o M10x35 (0)

2.3 Utensile necessario
Vedi Tab. 2.
o Cacciavite a croce (1)

2.4 Specifiche

o Chiave a brugola 8 mm (W)

o M5x14 (M-A)

o M6x14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Rondella D5-D8 (M-F)

o Distanziatore @15x@8x5 (M-G)
o Distanziatore @15x@8x15 (M-H)
o Istruzioni per 'uso

Numero di articolo 59508
Dimensione dello schermo 94 - 178 cm (37 - 70)
Capacita di carico supporto del monitor 50 kg
Capacita di carico scaffali 5kg

. - 100x100, 200x100200x200, 300x200,
Distanza tra i fori filettati secondo lo ! 4 4
standard VESA (verticale x orizzontale) 300x300, 400)%88;(1%%)(300' 400x400,
Dimensioni (larghezza x profondita x
altezza massima) / Peso 871 x678x 1966 mm /10,7 kg
Gamma di inclinazione -12° ~ +5°

3 Scopo d‘utilizzo
Non & consentito I'uso del dispositivo in modo diverso da quello
ﬁ descritto nel capitolo ,Descrizione e Funzione® o ,Istruzioni per la
sicurezza". Usare il prodotto solamente in ambienti interni asciutti. La
mancata osservanza di queste regole e delle istruzioni per la sicurezza pud provo-
care incidenti fatali, lesioni e danni a persone e proprieta.

4  Preparazione
+ Controllare fornitura sia completa e garantire l'integrita.

5 Montaggio
5.1 Estensione e fissaggio del piedstallo
Vedi Fig 1.

Premere il perno di bloccaggio ed estrarre il piedstallo fino a raggiungere la po-
sizione 1.

5.2 Fissare il pezzo del piede al piedstallo
Vedi Fig. 2 e Fig. 3.

5.3 Montaggio e fissaggio delle ruote
Vedi Fig. 4.
Fissare le ruote con i freni per evitare movimenti improwvisi durante il montaggio.

5.4 Fissare il supporto del monitor al piedstallo
Vedi Fig. 5.

5.5 Fissare i scaffali
Vedi Fig. 6 e Fig. 7.

5.6 Fissare le rotaie di montaggio allo schermo
Vedi Fig. 8.

5.7 Installazione e fi ssaggio delle rotaie di montaggio
Vedi Fig. 9.
Questo passo deve essere eseguito da 2 persone!

5.8 Instradamento del cavo attraverso il piedstallo
Vedi Fig. 10.

5.9 Regolazione dell‘angolo di inclinazione
Vedi Fig. 11.

6  Manutenzione, cura, conservazione e trasporto
+ Essere effettuate solo da personale qualificato di manutenzione e di ripara-
zione.
+ Proteggere i giunti dallo sporco e procedere alla loro lubrificazione a intervalli
regolari con un olio delicato per macchine.
+ Utilizzare un panno asciutto e morbido solo per la pulizia.
Durante la pulizia, procedere con cautela al fine di evitare graffi. In caso di sporco
ostinato € possibile inumidire leggermente il panno di pulizia con dellacqua.
+ Non utilizzare detergenti e prodotti chimici.
+ Controllare regolarmente la tenuta del prodotto/vite.
1 fori di fissaggio possono rimanere visibili se il prodotto deve poi essere smonta-
to. A seguito di un utilizzo prolungato potra formarsi una macchia sul fondo.
+ Conservare il prodotto fuori dalla portata dei bambini e in un ambiente asciutto
e protetto dalla polvere quando non in uso.
+ Conservare e utilizzare I'imballaggio originale per il trasporto.

7  Note per lo smaltimento

Questo prodotto non appartiene ai rifiuti domestici. Dare al termine della sua vita
utile al produttore, il punto vendita o previsti per questo scopo, raccolta pubblica
punti indietro per libero. Dettagli Smaltimento regola legge del rispettivo paese.
Recyclables vengono riciclati circuito, per ottenere nuove materie prime. | seguen-
ti materiali riciclabili sono raccolti in collezione comunale: Rifiuti di vetro, plastica,
rottami metallici, fogli e molto altro ancora. Con questo tipo di utilizzo rottame si
stanno facendo un importante contributo alla tutela del nostro ambiente.

8 Garanzia
Condizioni di garanzia dettagliate su www.mygoobay.com.

9  Simboli utilizzati
IEC 60417- 5957 | ﬁ |

Solo per uso interno




1 Instrucciones de seguridad
Las instrucciones de uso son parte del producto y contienen informacion import-
ante para el uso correcto.

« Lea las instrucciones de uso completamente y cuidadosamente antes de usar.

Las instrucciones de uso deben estar disponibles en caso de incertidumbre y

transmision del producto.
Guarde las instrucciones de uso.

perfecto estado.

No modifique el producto y los accesorios.
Utilice el producto, las piezas del producto y los accesorios solo si estan en

En caso de defectos, dafios mecénicos, averias y otros problemas que no se

puedan resolver con la documentacion incluida, péngase en contacto con el

vendedor o el fabricante.

No adecuado para nifios ni personas cuyas capacidades fisicas y/o psiquicas es-

tén limitadas.

« Proteja el embalaje, las piezas pequefias y el material aislante contra un uso

accidental.

El montaje, el desmontaje, la conservacion, el almacenamiento, el transporte

y la eliminacion de residuos s6lo pueden ser realizados por usuarios con co-

nocimientos basicos de mecéanica.

nal cualificado.

Encargue los trabajos de mantenimiento y reparacion tnicamente a perso-

Evite exponer el dispositivo a cargas extremas, como calor y frio, humedad y

la radiacion directa del sol, asi como a vibraciones y presion mecanica.

accesorios.

Coloque, instale y transporte de forma segura el producto, sus piezas y sus

En el caso de trabajar con cargas, asegurarse tanto a si mismo como el lugar

de trabajo y pedir ayuda a una segunda persona.
+ No realizar el montaje en sitios con radiacion solar directa o con luz fuerte.

iEsto provoca que los ojos se cansen!

+ Durante el uso, prestar atencion a la movilidad del producto.
Las partes méviles del producto pueden provocar el aprisionamiento o aplasta-

miento de extremidades.

+ Dejar espacio suficiente alrededor de los dispositivos de entrada y salida, asi
como del area de giro e inclinacion, para permitir una buena ventilacion y mo-

vilidad.

+ Comparar los datos técnicos de todos los productos utilizados.
Estos deben coincidir o situarse en el intervalo especificado.
Las superficies de apoyo deben ser capaces de soportar con seguridad el peso

del soporte y de los equipos fiiados a él.

« Utilizar Gnicamente los tornillos de montaje suministrados.

+ No apriete los tornillos demasiado.
Las roscas podrian resultar dafiadas.

2 Descripcion y funcionamiento

21 Producto

El producto es un soporte de presentacion movil para montar televisores o pantal-

las de hasta 50 kg de peso.

2.2 Volumen de suministro
Véase la Tab. 1.

o Pedestal (A)

o Pieza de pie frontal izquierdo (B)

o Pieza de pie frontal derecha (C)

o Pieza de pie atras (D)

o Ruedas (E)

o Ruedas con freno (F)

o Soporte de monitor (G)

o Riel de montaje derecho (H)

o Riel de montaje izquierdo (I)

o Soporte para el estante superior (J)

o Estante superior (K)

o Estante inferior (L)

o Cubierta (M)

o Cubierta de agujos (N)

o M10x35 (0)

o M6x35 (P)

2.3 Herramientas requeridas
Véase la Tab. 2.
o Destornillador Phillips (1)

2.4 Datos técnicos

o M8x60 (Q)

o M8x12 (R)

o M5x8 (S)

o Arandela D8 (T)

o Llave inglesa (U)

o Llave Allen 5 mm (V)

o Llave Allen 8 mm (W)

o M5x14 (M-A)

o Méx14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Arandela D5-D8 (M-F)

o Distanciador @15x@8x5 (M-G)
o Distanciador @15x@8x15 (M-H)
o Instrucciones de uso

Numero de articulo 59508
Tamafio de la pantalla 94 -178 cm (37 - 70)
Capacidad de carga del soporte del monitor 50 kg
Capacidad de carga de los estantes 5kg

100x100, 200x100, 200x200,
300x200, 300x300, 400x200,
400x300, 400x400, 600x400

871 x 678 x 1966 mm /10,7 kg
-12° ~ +5°

Distancia entre los agujeros roscados
segun la norma VESA (vertical x horizontal)

Dimensiones (anchura x
profundidad x altura méxima) / Peso

Rango de inclinacién

3 Uso conforme a lo previsto
/_\41 No se permite un uso distinto al descrito en el capitulo «Descripcion y

funcionamiento» o «Indicaciones de seguridad». Este producto

solamente se puede utilizar en interiores secos. La inobservancia y el
incumplimiento de estas normas e indicaciones de seguridad pueden derivar en
accidentes graves, dafios personales y materiales.

4  Preparacion
+ Compruebe que el volumen de suministro esté completo e integro.

5 Montaje
5.1 Extendery asegurar el pedestal
Véase la Fig 1.

Presione el pasador de bloqueo y separe el pedestal hasta alcanzar la posicion 1.

5.2  Fijacion de la pieza de pie en el pedestal
Véase la Fig. 2 y Fig. 3.

5.3 Montaje y fijacion de las ruedas

Véase la Fig. 4.

Asegure las ruedas con los frenos para evitar movimientos bruscos durante el
montaje.

5.4 Fijacion del soporte del monitor al pedestal
Véase la Fig. 5.

5.5 Fijacion de los estantes
Véase la Fig. 6 y Fig. 7.

5.6  Fijacion de los rieles de montaje a la pantalla
Véase la Fig. 8.

5.7 Instalacion y fijacion de los rieles de montaje
Véase la Fig. 9.
iEste paso debe ser realizado por das personas!

5.8 Pasar el cable a través del pedestal
Véase la Fig. 10.

5.9 Ajuste del angulo de inclinacion
Véase la Fig. 11.

6  Mantenimiento, conservacion, almacenamiento y
transporte
+ Los trabajos de mantenimiento y reparacion solo deben ser realizados por
personal especializado.
+ Proteja las articulaciones de la suciedad y lubriquelas con regularidad con un
aceite de maquinas suave.
+ Utilice solo un pafio seco y suave para realizar la limpieza.
Proceda con cuidado a la hora de limpiar para evitar los arafiazos. En caso de haya
mucha suciedad, podré humedecer ligeramente el pafio de limpieza con agua.
+ No utilice productos de limpieza ni productos quimicos.
+ Compruebe regularmente el correcto asiento del producto/de los tornillos.
Los orificios de fijacién pueden permanecer visibles una vez que se desmon-
te el producto. Tras un uso prolongado es posible que la superficie posterior que-
de manchada.
+ En caso de no utilizarse durante un tiempo prolongado, aimacene el producto
lejos del alcance de los ni os en un lugar seco y resguardado del polvo.
+ Conserve y utilice el embalaje original para el transporte.

7  Indicaciones para la eliminacion

Este producto no debe desecharse conjuntamente con otros residuos proceden-
tes del hogar. Cuando finalice la vida util de su dispositivo, des chelo en los pun-
tos de recogida establecidos con esta finalidad y sin ningun coste, o en puntos
de recogida de stocks. Las instrucciones para desechar estos productos estan
recogidas en la normativa local. Los materiales reciclables se procesaran en un
ciclo de reciclaje para obtener nuevas materias primas. Existen puntos de recogi-
da locales para los siguientes materiales reciclables: Residuos de vidrio, plastico,
metal, lAminas de metal y otros. El reciclaje de dispositivos contribuye de forma
significativa a la proteccion del medioambiente.

8 Garantia
Condiciones detalladas de la garantia en www.mygoobay.com.

9  Simbolos utilizados
IEC 60417- 5957 | ﬁ |

Sélo para uso en interiores




1 Veiligheidsvoorschriften
Deze vormt een onderdeel van het product en bevat belangrijke aanwijzingen
voor het correcte gebruik.

* Lees de gebruiksaanwijzing voor gebruik volledig en zorgvuldig door.

De gebruiksaanwijzing moet beschikbaar zijn in geval van onduidelijkheden en het
doorgeven van het product.

Bewaar de gebruiksaanwijzing.

Breng geen wijzigingen aan producten of accessoires aan.

Gebruik product, productonderdelen en accessoires alleen in perfecte staat.
Bij vragen, defecten, mechanische beschadigingen, storingen of andere prob-
lemen die niet door de bijgevoegde documentatie kunnen worden verholpen,
neemt u contact op met uw dealer of fabrikant.

Niet geschikt voor kinderen en personen met lichamelijke en/of geestelijke be-
perkingen.

« Beveilig de verpakking, kleine onderdelen en isolatiemateri aal tegen onbe-
doeld gebruik.

Montage, demontage, verzorging, opslag, vervoer en verwijdering mogen al-
leen worden uitgevoerd door gebruikers met mechanische basiskennis.

Laat onderhouds- en reparatiewerkzaamheden alleen door gekwalificeerd per-
soneel uitvoeren.

Extreme belastingen, zoals warmte en koude, natheid en directe zonnestra-
ling, microgolven alsmede trillingen en mechanische druk vermijden.

Plaats, installeer en transporteer producten, productonderdelen en acces-
soires op een veilige manier.

Bij werk met zware lasten zorgen voor veiligheid voor uzelf en uw werkomge-
ving en hulp inschakelen van een tweede persoon.

« Installeer het product niet op plaatsen met direct zonlicht of fel licht.

Dit maakt de ogen sneller moe.

« Tijdens het gebruik op de bewegende delen van het product letten.
Bewegende onderdelen van het product kunnen ledematen inklemmen of be-
knellen.

« Zorg voor voldoende ruimte rond het product en het hele systeem om een

goede ventilatie en mobiliteit te garanderen.

« Technische gegevens van alle gebruikte producten vergelijken.

Deze moeten op elkaar aansluiten of in het opgegeven bereik liggen.
De steunviakken moeten het gewicht van de steun en de daarop bevestigde ap-
paratuur veilig kunnen dragen.

* Alleen de meegeleverde inbouwschroeven gebruiken.

+ Draai de schroeven niet te vast aan.

Schroefdraden kunnen beschadigd raken.

2 Beschrijving en werking

21 Product

Het product is een mobiele presentatiestandaard voor het monteren van tv-toes-
tellen of schermen met een gewicht tot 50 kg.

2.2 Leveringsomvang
Zie Tab. 1.

o Standaard (A) o M8x60 (Q)

o Voetstuk voor links (B) o M8x12 (R)

o Voetstuk voor rechts (C) o M5x8 (S)

o Voetstuk achter (D) o Sluitring D8 (T)

o Wielen (E)

o Wielen met rem (F)

o Monitorbeugel (G)

o Montagerail rechts (H)
o Montagerail links (I)

o Standaard voor bovenste plank (J)
o Bovenste plank (K)

o Onderste plank (L)

o Plank (M)

o Gatenafdekking (N)

o M10x35 (0)

o M6x35 (P)

2.3 Vereist gereedschap
Zie Tab. 2.
o Kruiskopschroevendraaier (1)

o Moersleutel (U)

o Inbussleutel 5 mm (V)

o Inbussleutel 8 mm (W)

o M5x14 (M-A)

o M6x14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Sluitring D5-D8 (M-F)

o Afstandsstuk @15x@8x5 (M-G)
o Afstandsstuk @15x@8x15 (M-H)
o Gebruiksaanwijzing

Afmetingen (breedte x diepte x
max. hoogte) / Gewicht

Hellingbereik

871 x678 x 1966 mm/ 10,7 kg
-12° ~ +5°

3 Gebruik conform de voorschriften
/_‘4'| Een ander gebruik dan beschreven in het hoofdstuk ,Beschrijving en

functie” of in de , Veiligheidsinstructies* is niet toegestaan. Dit product
mag alleen worden gebruikt in droge binnenruimten. Het niet in acht
nemen en niet opvolgen van deze instructies en veiligheidsvoorschriften kan
leiden tot ernstige ongevallen, lichamelijk letsel en materiéle schade.
4 Voorbereiding
+ Controleer of de leveringsomvang volledig en onbeschadigd is.

5 Montage
5.1 Uitschuiven en vastzetten van de standaard
Zie Fig 1.

Druk de borgpen in en trek de standaard uit elkaar tot stand 1 is bereikt.

5.2 Bevestigen van het voetstuk aan de standaard
Zie Fig. 2 en Fig. 3.

5.3 De wielen monteren en vastzetten

Zie Fig. 4.

Vastzetten van de wielen met de remmen om plotselinge bewegingen tijdens de
montage te voorkomen.

5.4 De monitorbeugel aan de standaard bevestigen
Zie Fig. 5.

5.5 Bevestigen van de le planken
Zie Fig. 6 en Fig. 7.

5.6  Aanbrengen van de montagerails aan het scherm
Zie Fig. 8.

5.7 Installeren en vastzetten van de montagerails
Zie Fig. 9.
Deze stap moet door 2 personen worden uitgevoerd!

5.8 De kabel door de standaard leiden
Zie Fig. 10.

5.9 Instellen van de hellingshoek
Zie Fig. 11.

6  Onderhoud, verzorging, opslag en transport
+ Laat onderhouds- en reparatiewerkzaamheden uitsluitend door gekwalificeerd
personeel uitvoeren.
+ Bescherm de scharnierpunten tegen vuil en smeer ze regelmatig met lich-
te machineolie.
+ Gebruik alleen een droge en zachte doek om te reinigen.
Ga voorzichtig te werk bij de reiniging om krassen te voorkomen. Bij sterke vervui-
ling kan de schoonmaakdoek licht bevochtigd worden met water.
+ Gebruik geen reinigingsmiddel en chemische producten.
+ Controleer de goede plaatsing van het product/de schroeven regelmatig.
De montageboringen kunnen zichtbaar blijven, als het product gedemonteerd
wordt. Na langer gebruik kan een viek ontstaan op de ondergrond.
+ Als het product langere tijd niet wordt gebruikt, bewaar het dan in een droge
en stofdichte omgeving en houd het buiten het bereik van kinderen.
+ Bewaar de originele verpakking voor het transport en gebruik deze.

7 Aanwijzingen voor afvalverwijdering

Dit product behoort niet tot het huishoudelijk afval. Aan het einde van de levens-
duur dient het kosteloos te worden teruggegeven aan de fabrikant, het verkoop-
punt of de speciale openbare inzamelpunten. Nadere bijzonderheden over de
afvoer zijn bepaald in het nationale recht. Recyclebare materialen worden gere-
cycled om nieuwe grondstoffen te produceren. De volgende recyclebare materia-
len worden ingezameld bij de gemeentelijke inzamelpunten: oud glas, kunststof,
metaalschroot, metalen platen, enz. Door oude apparaten zo te recyclen, levert u
een belangrijke bijdrage aan de bescherming van ons milieu.

2.4 Technische gegevens 8  Garantie
Artikelnummer 59508 Sedetailleerde garantievoorwaarden op www.mygoobay.com.
Schermgrootte 94 - 178 cm (37 - 70) 9 Gebruikte symbolen
Draagvermogen monitorbeugel 50 kg
Draagvermogen planken 5kg Alleen voor binnengebruik IEC 60417- 5957 | ﬁ |

100x100, 200x100, 200x200,
300x200, 300x300, 400x200,
400x300, 400x400, 600x400

Afstand tussen schroefgaten volgens
VESA-standaard (verticaal x horizontaal)




1 Sikkerhedsanvisninger
Brugsanvisningen er en integreret del af produktet og indeholder vigtige anvisnin-
ger for korrekt brug.

+ Laes brugsanvisningen helt og omhyggeligt igennem fer ibrugtagning.
Brugsanvisningen skal vaere tilgaengelig i tilfeelde af usikkerhed, og hvis du giver
produktet videre.

+ Gem brugsanvisningen.

+ Modificer ikke produktet og tilbeharet.

+ Anvend kun produktet, produktdelene og tilbeharet i fejlfri stand.

+ Kontakt forhandleren eller producenten i tilfeelde af spergsmal, defekter, me-
kaniske skader, fejl og andre problemer, som ikke kan lgses ved hjeelp af den
medfalgende dokumentation.

Egner sig ikke til barn og personer med nedsatte fysiske og/eller psykiske evner.

+ Serg for, at sikre emballage, smadele og isoleringsmateriale mod utilsigtet an-
vendelse.

Montering, demontering, pleje, opbevaring, transport og bortskaffelse ma kun
udferes af brugere med grundleeggende mekanisk viden.

Vedlilgeholdelses- og reparationsarbejde ma kun udfres af kvalificeret per-
sonale.

Undga ekstreme belastninger som varme og kulde, nedber og direkte solinds-
traling, mikrobelger samt vibrationer og mekaniske tryk.

Serg for at placere, installere og transportere produkt, produktdele og tilbehar
pa sikker vis.

Ved arbejde med belastninger skal du sikre dig selv og arbejdsstedet og fa
hjeelp af en anden person.

+ Ma ikke monteres pa steder med direkte sollys eller kraftigt lys.

Dette gar gjnene treette!

« Under brugen skal du veere opmaerksom pa produktets beveegelighed.
Bevaegelige produktdele kan klemme eller knuse kropsdele.

« Sprg for god udluftning og gode bevaegelsesmuligheder omkring kilde- og out-

putapparater samt omkring dreje- og vipningsomradet.

+ Sammenlign de tekniske data for alle anvendte produkter.

Disse skal stemme overens eller ligge inden for det anfarte omrade.
De bzerende overflader skal kunne modsta vaegten af monteringen og det udstyr,
der er fastgjort til den, pa en sikker made.

* Brug kun de medfglgende monteringsskruer.

« Tilspaend ikke skruerne for meget.

Dette kan beskadige skruernes gevind.

2  Beskrivelse og funktion

21 Produkt

Produktet er et mobilt praesentationsstativ til montering af tv-apparater eller skaer-
me med en vaegt pa op til 50 kg.

2.2 Leveringsomfang

Se Tab. 1.
o Stativ (A) o M8x60 (Q)
o Fodstykke forreste venstre (B) o M8x12 (R)
o Fodstykke forreste hgjre (C) o M5x8 (S)
o Fodstykke bag (D) o Skive D8 (T)
o Hjul (E) o Nagle (U)

o Hjul med bremser (F)

o Skaermholder (G)

o Monteringsskinne til hgjre (H)
o Monteringsskinne til venstre (I)
o Stander til averste hylde (J)

o @verste hylde (K)

o Nederste hylde (L)

o Allen-nggle 5 mm (V)
o Allen-nggle 8 mm (W)
o M5x14 (M-A)
o M6x14 (M-B)
o M6x30 (M-C)
o M8x30 (M-D)
o M8x50 (M-E)

o Deeksel (M) o Skive D5-D8 (M-F)
o Deeksel til huller (N) o Afstandsstykke @15x@8x5 (M-G)
o M10x35 (0) o Afstandsstykke @15x@8x15 (M-H)
o M6x35 (P) o Brugervejledning

2.3 Nedvendige vaerktojer

Se Tab. 2.

o Phillips skruetraekker (1)
2.4 Tekniske data

3 Bestemmelsesmassig anvendelse
Enhver anvendelse, der afviger fra kapitlet »Beskrivelse og funktion«
ﬁ eller »Sikkerhedsanvisninger«, er ikke tilladt. Dette produkt ma kun
anvendes indendars i terre rum. Hvis disse bestemmelser og
sikkerhedsanvisninger ikke felges eller overholdes, kan det medfere alvorlige
ulykker, person- og tingsskader.

4  Forberedelse
+ Kontrollér, at du har modtaget alle dele, og at de er intakte.

5  Montering

5.1 Udvidelse og fastgerelse af stativet

Se Fig 1.

Tryk pa lasestiften, og treek stativet fra hinanden, indtil position 1 er naet.

5.2 Fastgorelse af fodstykket pa stativet
Se Fig. 2 og Fig. 3.

5.3 Montering og fastgerelse af hjulene

Se Fig. 4.

Sikring af hjulene med bremserne for at undga pludselige beveegelser under mon-
teringen.

5.4 Fastgerelse af skermholderen pa stativet
Se Fig. 5.

5.5 Fastgorelse af hylderne
Se Fig. 6 og Fig. 7.

5.6 Fastgorelse af monteringsskinnerne pa skarmen
Se Fig. 8.

5.7 Montering og fastgerelse af monteringsskinnerne
Se Fig. 9.
Dette trin skal udferes af 2 personer!

5.8 Ledning af kablet gennem stativet
Se Fig. 10.

5.9 Justering af haldningsvinklen
Se Fig. 11.

6  Vedligeholdelse, pleje, opbevaring og transport

+ Vedligeholdelse og reparationer skal altid udferes af fagkompetent personale.

+ Beskyt leddene mod snavs, og smer dem jeevnligt med let maskinolie.

+ Anvend altid en ter og blgd klud til rengaring.

Veer forsigtig i forbindelse med rengoringen for at undga ridser. Ved kraftige tils-
mudsninger kan rengaringskluden fugtes med vand.

+ Anvend aldrig rengeringsmidler og kemikalier.

+ Kontrollér regelmaessigt, at produktet/skruerne sidder godt fast.
Monteringsborehuller kan forblive synlige, nar produktet afmonteres. Efter laeng-
ere tids brug kan der blive en lille plet tilbage pa overfladen.

+ Opbevar produktet utilgeengeligt for barn og pa et tert og stevbeskyttet sted,

hvis det ikke skal bruges i laengere tid.

+ Gem og anvend den originale emballage, hvis produktet pa et tidspunkt skal

transporteres.

7 Om bortskaffelse

Dette produkt ma ikke bortskaffes sammen med det almindelige husholdning-
saffald. Ved afslutningen pa dets levetid skal enheden afleveres pa et offentligt
indsamlingssted til dette formal eller til forhandleren. Detaljer vedrerende bortskaf-
felse reguleres via den pageeldende, federale statslov. Potentielle genbrugsmate-
rialer inkluderes i genbrugscyklussen med henblik pa omdannelse til nye ravarer.
Falgende, genbrugelige materialer indsamles pa lokale indsamlingssteder: Glas,
plastik, affaldsmetal, metalplader med mere. Dette genbrug af affald bidrager
vaesentligt til beskyttelsen af miljget.

8 Garanti
Detaljerede garantibetingelser pa www.mygoobay.com.

9  Brugte symboler

Afstand mellem gevindhullerne i 100x100, 200x100, 200x200, 300x200,
henhold til VESA-standarden 300x300, 400x200, 400x300, 400x400,
(lodret x vandret) 600x400

Dimensioner (bredde x dybde x 871X 678 x 1966 mm / 10,7 kg

max. hgjde) / Veegt
Vippningsomrade -12° ~ 45°

Varenummer 59508 - ﬁ
Kun til indenders b IEC 60417- 5957
Skermstarrelse 94-178 om (37 - 70°) un tf indendars brug ‘ ‘
Belastningskapacitet skaermholder 50 kg
Belastningskapacitet hylder 5kg



1 Sékerhetsanvisningar
Bruksanvisningen &r en del av produkten och innehaller viktiga anvisningar om
korrekt anvéndning.

+ Las igenom bruksanvisningen noggrant och i sin helhet innan du anvénder
produkten.

Bruksanvisningen maste konsulteras om du &r oséker pa ndgot och medfélja om
produkten byter &gare.

« Spara bruksanvisningen.

+ Produkten och dess tillbehdr far inte modifieras.

* Anvénd bara produkten, produktdelar och tillbehdr om de &r i felfritt skick.

+ Kontakta aterforséljaren eller tillverkaren vid fragor, defekter, mekaniska ska-
dor, storningar eller andra problem som inte kan lésas med hjélp av de med-
foljande anvisningarna.

Inte avsedd for barn och personer med nedsatt fysisk och/eller mental forméga.

« Se fill att forpackning, smadelar och isoleringsmaterial inte anvands pa an-

nat satt an avsett.

Montering, demontering, underhall, forvaring, transport och bortskaffande far
endast utforas av anvandare med grundldggande mekanisk kunskap.

Lat endast kvalificerad personal utfra underhalls- och reparationsarbeten.
Undvik extrema belastningar som hetta och kyla, fukt och direkt solljus, mikro-
vagor samt vibrationer och mekaniskt tryck.

Placera, installera och transportera produkten, produktdelar och tillbehdr pa
ett sékert sétt.

Vid arbeten med laster ska du bara [&mplig skyddsutrustning, s&kra arbetsplat-
sen och ha en medhjalpare.

« Utfor inte monteringen pa platser med direkt solljus eller starkt ljus.

Detta leder till att 6gonen blir tréttal

« Var uppmérksam pa produktens rorelser under anvandningen.

Rériiga produktdelar kan leda till att kroppsdelar kommer i ki&m eller krossas.

« Se till s att det finns tillrackligt med plats for god ventilering och rorlighet vid
bade kéll- och utmatningsenheterna samt for att kunna vrida eller hdja och
sénka dessa.

« Jamfor de tekniska specifikationerna for alla produkter.

Dessa méste dverensstamma eller ligga inom de angivna intervallen.
De bérande ytorna maste pa ett sékert sétt klara av féstets vikt och den utrustning
som &r monterad pa det.

+ Anvénd endast de medftljande skruvarna vid monteringen.

+ Dra inte at skruvarna for hart.

Géngorna kan skadas.

2 Beskrivning och funktion

2.1 Produkt

Produkten &r ett mobilt presentationsstativ for montering av TV-apparater eller
skérmar som vager upp till 50 kg.

2.2 Leveransomfang

Se Tab. 1.
o Stativ (A) o M8x60 (Q)
o Fotstycke framre vénster (B) o M8x12 (R)
o Fotstycke framre hdger (C) o M5x8 (S)

o Fotstycke baksida (D)

o Hijul (E)

o Hjul med bromsar (F)

o Bildskérmsfaste (G)

o Monteringsskena hoger (H)
o Monteringsskena vanster (I)
o Stativ fér den dvre hyllan (J)
o Ovre hylla (K)

o Nedre hylla (L)

o Kapa (M)

o Halkapa (N)

o M10x35 (0)

o M6x35 (P)

2.3 Nodvéandiga verktyg
Se Tab. 2.
o Phillips skruvmejsel (1)

2.4 Tekniska data

o Bricka D8 (T)

o Skiftnyckel (U)

o Insexnyckel 5 mm (V)

o Insexnyckel 8 mm (W)

o M5x14 (M-A)

o M6x14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Bricka D5-D8 (M-F)

o Avstandshallare @15x@8x5 (M-G)
o Avstandshallare @15x@8x15 (M-H)
o Bruksanvisning

Artikelnummer 59508
Skarmstorlek 94 - 178 cm (37 - 70)
Belastningskapacitet for bildskarmsfastet 50 kg
Belastningskapacitet for hyllor 5kg

Avstand mellan gangade hal enligt
VESA-standarden
(vertikalt x horisontellt)

100x100, 200x100, 200x200,
300x200, 300x300, 400x200,
400x300, 400x400, 600x400

Matt (bredd x djup x max. hojd) / Vikt | 871 x 678 x 1966 mm / 10,7 kg

Lutningsomrade -12° ~ 45°

3 Avsedd anvindning
Produkten far inte anvandas pa annat satt an som beskrivs i kapitlet
ﬁ "Beskrivning och funktion” eller "Sékerhetsanvisningar”. Denna produkt
far bara anvandas i torra inomhusmiljoer. Underlatenhet att folja dessa
bestammelser och sékerhetsanvisningarna kan leda till svara olyckor och/eller
person- och sakskador.

4  Forberedelse
+ Kontrollera att leveransen &r fullstandig och inte ar skadad.

5  Montering

5.1 Utdka och fasta stativet

Se Fig 1.

Tryck pa lasstiftet och dra isar stativet tills Iage 1 uppnas.

5.2 Montera fotstycket pa stativet
Se Fig. 2 och Fig. 3.

5.3 Montering och fastsattning av hjulen
Se Fig. 4.
Sékra hjulen med bromsarna for att undvika plétsliga rérelser under monteringen.

5.4 Montering av bildskarmsféstet pa stativet
Se Fig. 5.

5.5 Montering av hyllorna
Se Fig. 6 och Fig. 7.

5.6 Montering av monteringsskenorna pa skarmen
Se Fig. 8.

5.7 Montering och fastsattning av monteringsskenorna
Se Fig. 9.
Detta steg maste utféras av 2 personer!

5.8 Ledning av kabeln genom stativet
Se Fig. 10.

5.9 Justering av lutningsvinkeln
Se Fig. 11.

6  Underhall, vard, lagring och transport
+ Underhalls- och reparationsarbeten far endast utforas av fackpersonal.
+ Skydda leder mot smuts och smdrj dem regelbundet med Iatt maskinolja.
+ Anvénd endast en torr och mjuk trasa vid rengéring.
Var forsiktig nér du rengér produkten for att undvika att repa den. Om produkten
ar mycket smutsig kan du fukta rengéringstrasan Iétt med vatten.
+ Anvénd inte rengdringsmedel eller kemikalier.
+ Kontrollera skruvarna och att produkten sitter fast ordentligt med jamna mel-
lanrum.
Borrhalen for att fasta produkten kan vara synliga efter att du har monterat ned
produkten. Lang anvéndning kan leda till att en fiéck pa den underliggande ytan
bildas.
+ Om produkten inte ska anvandas under en langre tid ska den forvaras utom
réckhall for barn pa en torr och dammfri plats.
+ Spara originalférpackningen och anvand den om produkten ska transporteras.

7  Avfallshantering

Denna produkt far inte kastas i den vanliga hushallssoporna. Aterlamna din enhet
utan kostnad vid slutet av dess livslangd pa en atervinningsstation som skapats
for detta syfte eller pa forséljningsstéllet. Detaljer for avyttring regleras i relevanta
lagar. Atervinningsbart material overfors till tervinning for att bli nytt ramaterial.
Foljande atervinningsbart material samlas in pa lokala insamlingsplatser: Avfalls
glas, plast, avfallsmetall, metall med mera. Denna typ av atervinning av férbrukad
utrustning bidrar betydligt till skydd av naturen.

8 Garanti
Detaljerade garantivillkor pa www.mygoobay.com.

9  Anvénda symboler
IEC 60417- 5957 | ﬁ |

Endast for inomhusbruk




1 Bezpecnostni pokyny

Navod k pouZiti je soucésti produktu a obsahuje dileZité pokyny pro spravné

pouZiti.

« Pred pouzitim si peclivé prectéte kompletni névod k pouZiti.

Navod k pouziti musi byt k dispozici pfi pochybnostech a dal§im pfedani produktu.

+ Navod k pouziti uschovejte.

+ Neprovadéjte zadné zmény na produktu a pfisluSenstvi.

+ PouZivejte pouze produkt, dily produktu a pfisluenstvi v bezvadném stavu.

+ V pfipadé dotazu, zavad, mechanickych poskozeni, poruch a jinych probléma,
které nelze vyfesit s pomoci privodni dokumentace, se obratte na prodej-

ce nebo vyrobce.

Nevhodné pro déti a osoby s fyzicky anebo psychicky omezenymi schopnostmi.
« Zajistéte obal, drobné dily a izolaéni material proti nelimysinému pouziti.
« Montaz, demontaz, oSetfovani, skladovani, prepravu a likvidaci mohou
provadét pouze uZivatelé se zakladnimi mechanickymi znalostmi.

Udrzbu a opravy nechte provadét pouze kvalifikovanym personalem.
Zamezte extrémnim zatizenim, jako je horko a chlad, mokro a pfimé slunecni

zéfeni, mikroviny a vibrace a mechanicky tlak.

prepravuijte.

moc druhou osobu.

Produkt, dily produktu a pfisluSenstvi bezpe¢né umistéte, instalujte a

Pfi manipulaci s bfemeny zabezpecte sebe a pracovisté a pfivolejte na po-

+ Nemontujte na mistech s pfimym slune¢nim z&fenim, resp. silnym svétlem.

Podporuje to tinavu oci!

+ Béhem pouzivani davejte pozor na pohyby produktu.
Pohyblivé soucasti produktu mohou zpUsobit zaklinéni nebo pohmozdéni

koncetin.

+ Kolem zdrojovych a vystupnich zafizeni a v oblasti otaceni a naklanéni
zajistéte dostatek mista pro dobré vétrani a pohyblivost.
+ Porovnejte technicka data vSech pouZitych produktd.
Ta musi vzajemné souhlasit nebo leZet v uvedenych rozsazich.
Nosné plochy musi byt schopny bezpecné unést hmotnost drzaku a zafizeni, kte-

ré je k nému pfipojeno.

+ PouZivejte jen soucasné dodané montazni Srouby.

+ Neutahujte Srouby pfili§ pevné.
Zavity se mohou po$kodit.

2  Popis a funkce
21 Produkt

Jedna se o mobilni prezentacni stojan pro montéz televizor nebo obrazovek o

hmotnosti az 50 kg.

2.2 Rozsah dodavky
Viz Tab. 1.
o Stojan (A)
o Nozni dil pfedni levy (B)
o Nozni dil pfedni prava (C)
o Nozni dil zadni (D)
o Kolecka (E)
o Kolecka s brzdami (F)
o Drzak monitoru (G)
o Montazni lista vpravo (H)
o Montazni lista vievo (1)
o Stojan na horni polici (J)
o Horni police (K)
o Spodni police (L)
o Kryt (M)
o Kryt otvort (N)
o M10x35 (0)
o M6x35 (P)

2.3 Pozadované nastroje
Viz Tab. 2.
o Sroubovak Phillips (1)

2.4 Technicka data

o M8x60 (Q)

o M8x12 (R)

o M5x8 (S)

o Podlozka D8 (T)

o Klig (U)

o Imbusovy kli¢ 5 mm (V)

o Imbusovy kli¢ 8 mm (W)

o M5x14 (M-A)

o Méx14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Podlozka D5-D8 (M-F)

o Rozpérka @15x@8x5 (M-G)
o Rozpérka @15x@8x15 (M-H)
o Navod k pouziti

Cislo polozky 59508
Velikost obrazovky 94 - 178 cm (37 - 70)
Nosnost drzaku monitoru 50 kg
Nosnost polic 5kg

Vzdalenost mezi z&vitovymi otvory
podle standardu VESA (vertikalni x

100x100, 200x100, 200x200, 300x200,
300x300, 400x200, 400x300, 400x400,

horizontalni) 600x400
Rozméry (Sitka x hloubka x
max. vjka) / Hmotnost 871 x 678 x 1966 mm / 10,7 kg
Rozsah naklonu -12° ~ +5°

3 Pouziti dle uréeni
Jiné pouZiti nez pouZiti popsané v kapitole ,Popis a funkce" nebo
ﬁ v ,Bezpec€nostnich pokynech” neni dovoleno. Tento produkt se smi
pouzivat jen v suchych mistnostech. Nerespektovani a nedodrzeni
téchto ustanoveni a bezpecnostnich pokynli mize vést k tézkym traztim, Gjmam
na zdravi osob a vécnym Skodam.

4  Priprava
+ Zkontrolujte Uplnost a neporu$enost obsahu dodavky.

5 Montaz
5.1 Vysunuti a upevnéni stojanu
Viz Fig 1.

Stisknéte zajistovaci kolik a vytahnéte stojan do polohy 1.

5.2  Pfipevnéni nozniho dilu ke stojanu
Viz Fig. 2 a Fig. 3.

5.3 Montaz a upevnéni kol
Viz Fig. 4.
Zajidténi kol pomoci brzd, aby se zabranilo nahlym pohybim béhem montaze.

5.4 Pripevnéni drzaku monitoru ke stojanu
Viz Fig. 5.

5.5 Pfipevnéni polic
Viz Fig. 6 a Fig. 7.

5.6 Montaz montaznich list k drzaku monitoru
Viz Fig. 8.

5.7 Instalace a upevnéni montaznich list
Viz Fig. 9.
Tento krok musi provadét 2 osoby!

5.8 Vedeni kabelu skrz stojan
Viz Fig. 10.

5.9 Nastaveni thlu sklonu
Viz Fig. 11.

6  Udrzba, péce, skladovani a preprava
+ Servisni a opravarské prace nechte provést jen kvalifikovanym personalem.
+ Klouby chrarite pred zneci$ténim a pravidelné je mazte lehkym strojnim ole-
jem.
+ Pouzivejte k ¢isténi jen suchy a mékky hadfik.
Pri ¢isténi postupujte opatrné, abyste se vyhnuli poskrabéni. U silného znecisténi
muzZete Cistici hadfik mirné navihéit vodou.
+ NepouZivejte ¢istici prostiedky a chemikalie.
+ Pravidelné kontrolujte fadné upevnéni produktu/Sroubu.
Pokud se produkt demontuje, mohou zistat upevriovaci otvory viditelné. Po
delsim pouzivani miiZe na podkladu zistat skvrna.
+ Skladujte produkt pfi del$im nepouzivani na misté nepfistupném pro déti a
v suchém prostfedi chranéném pred prachem.
+ Uschovejte originalni obal a pouZijte jej pro prepravu.

7 Pokyny k likvidaci

Produkt nepatfi do domovniho odpadu. Vratte jej bezplatné na konci jeho Zivot-
nosti vyrobci, do prodejny nebo na k tomu zfizenych vefejnych sbémych mis-
tech. Podrobnosti upravuji pravni predpisy pfislusné zemé. Druhotné suroviny se
odevzdaji k recyklaci za ucelem ziskani novych surovin. Nize uvedené druhotné
suroviny Ize odevzdat v komunalnich sbérnach odpadu: pouzité sklo, plasty, sta-
ré kovy, plechy apod. Timto zptsobem tfidéni materialu, recyklace a likvidace
starych baterii a akumulator(i pfispéjete vyznamné k ochrané nadeho Zivotniho
prostfedi.

8 Zaruka

Podrobné zaruéni podminky na www.mygoobay.com.

9  Pouzité symboly
IEC 60417- 5957 | ﬂ |

Pouze pro vnitfni pouziti




1  Zasady bezpieczenstwa
Instrukcja obstugi jest cze$cig sktadowq produktu i zawiera wazne zasady
prawidfowego uzytkowania.

+ Szczegolowo zapoznac sig z catg instrukcja obstugi.
Instrukcja obstugi musi by¢ dostepna w przypadku watpliwosci podczas obstugi, a
takze w razie przekazania produktu innym osobom.
Przechowa¢ instrukcje obstugi.
Nie modyfikowa¢ produktu ani wyposazenia dodatkowego.
Korzysta¢ jedynie z produktu, czgsci produktu i wyposazenia dodatkowego
W nienagannym stanie.
W razie pytan, awarii i uszkodzer mechanicznych, usterek i innych proble-
moéw, ktorych nie mozna rozwigza¢ na podstawie dotaczonej dokumentacji
zwrécic sig do dystrybutora lub producenta.
Nie nadaje sie dla dzieci i 0séb o ograniczonych zdolnosciach fizycznych lub psy-
chicznych.

+ Zabezpieczy¢ opakowanie, drobne czeéci i materiat izolacyjny przed przypad
kowym uzyciem.
Montaz, demontaz, konserwacja, przechowywanie, transport i utylizacja moga
by¢ wykonywane wytacznie przez uzytkownikéw posiadajacych podstawowa,
wiedze mechaniczna.
Prace konserwacyjne i naprawcze moga by¢ wykonywane wytacznie przez
wykwalifikowany personel.
Unika¢ skrajnych obciazen, takich jak wysoka i niska temperatura, wilgo¢
i bezposrednie dziatanie promieni stonecznych, mikrofale oraz wibracje i na-
cisk mechaniczny.
Produkt, jego czesci i wyposazenie dodatkowe umiesci¢ w bezpiecznym miej-
scu, zamontowac i przeniesc.
W przypadku prac z cigzarami zabezpieczy¢ siebie i miejsce pracy oraz
skorzysta¢ z pomocy drugiej osoby.
Nie montowa¢ w miejscach wystawionych na bezposrednie oddziatywanie pro-
mieni stonecznych ani silnego $wiatta.
Powoduje to zmeczenie oczu.

+ Podczas korzystania zwréci¢ uwage na ruchomo$¢ produktu.
Ruchome elementy produktu moga doprowadzi¢ do uwigzienia koriczyn albo ich
zgniecenia.

» Wokot urzadzen zrodiowych i wyjSciowych, a takze w okolicy strefy wychyla-

nia i sktadania nalezy zostawic ilo$¢ miejsca zapewniajaca dobra wentylacje
i prawidtowa ruchomosé.

+ Nalezy poréwna¢ dane techniczne wszystkich uzywanych produktow.
Musza sie one pokrywac albo znajdowac w podanym zakresie.
Powierzchnie no$ne musza by¢ w stanie bezpiecznie wytrzymac cigzar uchwytu i
przymocowanego do niego sprzetu.

+ Stosowac tylko z zatgczonymi $rubami montazowymi.

« Nie dokreca¢ $ruby zbyt mocno.
Mozliwo$¢ uszkodzenia gwintow.

2 Opis i funkcja

21  Produkt

Produkt jest mobilnym stojakiem prezentacyjnym przeznaczonym do montazu
telewizoréw lub ekranéw o wadze do 50 kg.

2.2 Zakres dostawy
Patrz Tab. 1.

o Podstaw (A) o M8x60 (Q)
o Stopa przdd lewy (B) o M8x12 (R)
o Stopa przéd prawy (C) o M5x8 (S)

o Stopa tyt (D)

o Kofa (E)

o Kota z hamulcami (F)

o Uchwyt monitora (G)

o Szyna montazowa prawa (H)
o Szyna montazowa lewa (I)
o Stojak na gérng pétke (J)
o Gérna potka (K)

o Dolna pétka (L)

o Pokrywa (M)

o Pokrywa otworu (N)

o M10x35 (0)

o M6x35 (P)

2.3 Wymagane narzedzia
Patrz Tab. 2.
o Srubokret krzyzakowy (1)

2.4 Dane techniczne

o Podktadka D8 (T)

o Klucz ptaski (U)

o Klucz imbusowy 5 mm (V)

o Klucz imbusowy 8 mm (W)

o M5x14 (M-A)

o M6x14 (M-B)

o M6x30 (M-C)

o M8x30 (M-D)

o M8x50 (M-E)

o Podktadka D5-D8 (M-F)

o Przektadka @15x@8x5 (M-G)
o Przektadka @15x@8x15 (M-H)
o Instrukcja obstugi

100x100, 200x100, 200x200,
300x200, 300x300, 400x200,
400x300, 400x400, 600x400

871 x 678 x 1966 mm /10,7 kg
-12° ~ +5°

Odlegtos¢ miedzy otworami gwintowanymi
zgodnie z norma VESA (pion x poziom)

Wymiary (szeroko$¢ x gleboko$¢ x
maks. wysoko$¢) / Waga
Zakres pochylenia

3 Zastosowanie zgodne z przeznaczeniem
Uzytkowanie w sposéb inny niz opisano w rozdziatach ,Opis i funkcje”
ﬁ oraz ,Wskazowki dotyczace bezpieczenstwa” jest niedopuszczalne.
Niniejszy produkt moze by¢ stosowany wylacznie w suchych po
mieszczeniach. Nieprzestrzeganie tych postanowien i zasad bezpieczenstwa
moze doprowadzi¢ do powaznych wypadkéw oraz szkdd osobowych i
materialnych.

4  Przygotowanie
+ Sprawdzi¢ zawarto$¢ opakowania pod wzgledem kompletno$ci i integralnoci.

5  Zgromadzenie

5.1 Rozktadanie i zabezpieczanie stojaka

Patrz Fig 1.

Weisnij sworzen blokujacy i rozsun podstawe az do osiggnigcia pozycji 1.

5.2 Mocowanie stopki do podstawy
Patrz Fig. 2 i Fig. 3.

5.3 Montaz i zabezpieczenie kotek
Patrz Fig. 4.
Zabezpieczy¢ kotka hamulcami, aby unikna¢ gwattownych ruchéw podczas montazu.

5.4 Przymocowanie uchwytu monitora do podstawy
Patrz Fig. 5.

5.5 Zamocowanie potek
Patrz Fig. 6 Fig. 7.

5.6 Przymocowanie szyn montazowych do ekranu
Patrz Fig. 8.

5.7 Montaz i zabezpieczenie szyn montazowych
Patrz Fig. 9.
Ten krok musi by¢ wykonywany przez 2 osoby!

5.8 Przeprowadzenie kabla przez podstawe
Patrz Fig. 10.

5.9 Ustawianie kata nachylenia
Patrz Fig. 11.

6  Konserwacja, pielegnacja, przechowywanie i transport
+ Prace konserwacyjne i naprawcze moga by¢ wykonywane wytacznie przez
specjalistow.
+ Nalezy chroni¢ przeguby przed brudem i smarowac je regularnie lekkim ole-
jem maszynowym.
+ Do czyszczenia uzywa¢ wytacznie suchej i migkkiej Sciereczki.
Podczas czyszczenia nalezy zachowac ostroznosc, aby unikna¢ zarysowari.
W przypadku silnych zabrudzer mozna uzy¢ Sciereczki do czyszczenia lekko
zwilzonej woda.
+ Nie stosowa¢ zadnych $rodkéw czyszczacych i chemicznych.
+ Regularnie sprawdza¢ prawidtowe zamocowanie produktu/éruby.
Otwory montazowe moga by¢ widoczne po zdemontowaniu produktu. Po
dhuzszym uzytkowaniu na podfozu moze pozostac plama.
+ W przypadku nieuzywania przez dtuzszy czas produkt przechowywaé w miej-
scu niedostepnym dla dzieci, w suchym otoczeniu chronionym przed pylem.
+ Przechowat oryginalne opakowanie i skorzystac z niego w przypadku transportu.

7  Wskazéwki dotyczace odpadow

Produktu tego nie nalezy wyrzuca¢ razem z odpadami domowymi. Po
zakonczeniu eksploatacji produktu nalezy go nieodptatnie zwroci¢ do producen-
ta, punktu sprzedazy lub specjalnego, publicznego punktu odbioru. Szczegéty
dotyczace utylizacji odpadow sg zawarte w przepisach poszczegolnych krajow.
Surowce wtérne sg poddawane recyklingowi i odzyskiwane. Nastepujace su-
rowce sa zbierane w miejskich punktach odbioru: szklo, tworzywa sztuczne,
ztom, blachai inne. Takie wykorzystanie zuzytych urzadzen stanowi wazny wktad
w ochrone $rodowiska.

8 Gwarancja
Szczegdtowe warunki gwarancji na stronie www.mygoobay.com.

Numer artykutu 59508
Rozmiar ekranu 94 - 178 cm (37 - 70°) 9  Stosowane symbole
Obcigzenie wspornika monitora 50 kg .
Obciazenie polek 5k Tylko do uzytku wewnetrznego IEC 60417- 5957 | ﬁ |




REV2021-12-16
V1.0aw

Goobay®

by Wentronic GmbH
Pillmannstralle 12
38112 Braunschweig
Germany

Made in China
© by Wentronic Deutschland

Hotline: +49 (0180) 5005882
E-Mail: info@goobay.de
Web: www.wentronic.com/content/mygoobay/

*(0,14 € / Minute aus dem deutschen Festnetz)
(0.14 € / minute from German landline)

(0,14 € / minute depuis un poste fixe allemand)
(0,14 € / minuto dalla rete fissa tedesca)

(0,14 € / minuto desde el teléfono fijo aleman)

(0,14 € / minuut van Duitse vaste lijn)

(0,14 € / minut fra tysk fastnet)

(0,14 € / minut fran tysk fast telefon)

(0,14 € / minuta z némecké pevneé linky)

(0,14 € / minuta z niemieckiej linii stacjonarnej)

TV-Pésentationsstander Pro (Grofe L) TV presentatestandaard Pro (maat L)
TV Presentation Stand Pro (Size L) TV-prasentationsstativ Pro (storrelse L)
Support de Présentation TV Pro (Taille L) TV-presentationsstativ Pro (storlek L)

Supporto per presentazione TV Pro (taglia L) Stojan na prezentaci TV Pro (velikost L)
Soporte de presentacion de TV Pro (tamafio L) Stojak do prezentacji Pro (rozmiar L)




